



Forney, LP
 227 S High St
 Zelienople, PA 16063
<https://forneyonline.com/>
 724-452-9330



Rebar Tension Test

| | | | |
|----------------|--|------------------|-----------------------------|
| Project Number | | Machine | 19150 LT-900-VFD-AB-PRIMARY |
| Location Name | | Calibration Date | 04/02/2024 |
| Sample Number | | Technician | - |
| Set Number | | Sample Date | 12/02/2024 05:05 |

Specimen Data

| | | | |
|-----------------|---------|-------------------|---|
| Specimen Number | 1 | Expected Strength | - |
| Bar Size | 7 | | |
| Diameter | 0.88 in | | |

Results Data

| | | | |
|-----------|------------------|------------------|------------|
| Test Date | 12/03/2024 18:36 | Break Load | 54,590 lbf |
| Preload | 5,000 lbf | Tensile Strength | 90,780 psi |
| Ramp Rate | 0.00935 in/s | | |

https://forneytools.forneyvault.com/Report/25f928b7-c2df-4c5a-8b6e-92e42c30bfdc

